3 H/\l H a't:.. *sm*: ﬁi :*. ,'} | e Nt153

REPUBLIC OF KENYA

NAKURU SEWAGE WORKS REHABILITATION e
EXPANSION PROJECT N e
(GEASBILITY STODY)

FINAL REPORT

V()LUME (IV ) SUPPORTING REP()RT (2)

S mARcEHBM

%.-f’_JAPAN INTERNATIONAL ' ,' | MINISTRY oF
(COOPERATION - AGENCY | LOCAL GGVERNWNT?;_':

s T NIPP()N KOEI CO LTI) S EERERR e L
e NII-ION SUIDO CONSULTANTS co LTD T e
T e T e e s 8 sl

e Cc RO







REPUBLIC OF KENYA

NAKURU SEWAGE WORKS REHABILITATION
| AND
EXPANSION PROJECT
(FEASIBILITY STUDY)

FINAL REPORT

VOLUME (IV) SUPPORTING REPORT (2)

JEN LiBrARY

RAAIRENI

1118889[2]

MARCH 1994

JAPAN INTERNATIONAL MINISTRY OF
COOPERATION AGENCY .~ LOCAL GOVERNMENT

NIPPON KOEI CO., L'TD.
NIHON SUIDO CONSULTANTS CO., LTD.
[...]
additional water supply. When compared to the présent condition, pollutant load
decreases to 58% so that a great contribution is expected’for conscrvation of
environment of Lake Nakuru..

G4.2  Nutrient Load Forecast

T-N and T-P ct)ncentrations are forecast only for Cases 1 and 5 based on typical
values that could be achieved when industrial wastes are propérly controtled and
sewage are propeily treated. Such value is 8 mg/L for T-N and 6 mg/L for T-P. The
T N and T-P loads for Case-1 are derived from the results of the water quality

mvestl gatlon.

Table G- 8 Forecast of Nutrient Poilutant Loads into Lake Nakuru
(Unit: ton/year)

T-N ' T-P
S Case (1) Case (5) Case (1) Case (5)
Sewage Treatment Works 491 47 151 35
Storm water Drainage 12 12 13 13
River & other _ _ 44 44 3 3
Total | 547 103 167 51

(Data source: Study Team)

It is assumed that the storm water retention pond is of no effect on reduction of

nutrients.



Fo G4 (1/2)

© AFTER NAKURU SEWERAGE PROJECT

16200myd
(800 mgiL)
g,sio i - e,eoor%

6,000 n/d 3,600 m/d 3,804 n?/d 2,796 itd
Njoro STW (New Njoro STﬁ Town STW3
(Capa. 3,600 M /d) {Capa. 3,600 ni fd} {Capa. 3,400 m/d)

66 lonfyear 263 ton/year 305 ton/year 816 ton/year

{30 mo/L) {200 mg/L) {220 mg/L) (800 mgll)

Total 1,450 tonfyear '

AFTER PROPOSED REHABILI TATION & EXPANSION

16,200 m/d
{800 mg/L}

9,600 m¥d 6,600 mY%d -
i - _ | ]

6,000 mP/d 3,600 ré/d _ 3,400 nf/d 3,200 m/d :

Njoro STW (New)
{Capa. 6,000 it /d)

. 36 ton/year
53&%’,‘%‘?&" (15 mglL)
i
_ Total r
Note: VYolume of sewage is

expressed in unit of m3/d :

and ihat of poliutant load Rahabilitation

in unit of ton/year. Expansion & Additional Treatment

THE STUDY TITLE
THE REPUBLIC OF KENYA SR
- THE NAKURL SEWAGE WORKS BOD POLLUTANT LOAD FORECAST

REHABILITATION AND EXPANSION PROJECT
: THROUGH SEWAGE TREATMENT WORKS

MINISTRY OF LOCAL GOVERNMENT :
JAPAN INTERNATIONAL COQPERATION AGENCY

G-24




Fio. G4 (2/2)

AFTER IMPLEMENTATION AND ENFORCEMENT
OF TRADE EFFLUENT BY-LAWS

16,200 m7d
' l(soo mg/L)

6,600 m¥d  6.600mYd

8,000 m?/d - 3,600 nP/d. . 3,400 ni/d 3,200 mld

Njoro STW (New)
_(Capa. 6,000 A /d)

35 .tor* ear - | 24 tonvyear
{10 mygfL) _ . (10 my/L)

Total 59 ton/vear

Note: Volume of sewageis -
expressed in unit of m3/d
and that of poliutant joad
in unit of tonfyear.’

Rehabilitation
Expansion & Additional Treatment

MINISTRY OF LQCAL GOVERNMENT

THE STUDY - TITLE | |
THE REPUBLIC OF KENYA THE NAKURU SEWAGE WORKS ' . :

: AEHABILITATION AND EXPANSION PROJECT BOD POLLUTANT LOAD FORECAST
THROQUGH SEWAGE TREATMENT WQHKS

JAPAM iINTERNATIONAL COOPERATION AGENCY

G-25



G4.3  Effect of Evaporation

As the sewage treatment proéess mainly depends on waste stabilization ponds, rock
filters and grass plots, it is expecied that a certain amount of water will be lossed in
form of evaporation and evapo-transpiration through such treatment facilities. The
effect of evaporation and evapo—tran_épiration would be as _su_nimarized below:

{a) Reduced effluent from sewage treatment works
(b) Increase in concentration of scwage stored in ponds
(¢)  Increase in retention time of sewage in ponds

An attempt was madé to estimate volume of evaporation loss based on monthly
rainfall and evaporation records during the pe}_ﬁod from ;_1990 and 1992. The fotal area
of the ponds, rock filter and grass plots is 48.2 ha at Njoro STW and 30.9 ha at Town

STW. |
Table G-9 Monthly Evaporation and Rainfall
Pan - OpenWater ~ Rainfall Net
Month Evaporation Evaporation Evaporation
(1) 2 - ' (3) (4)
Tan. 236.2 165.4 44.2 1212
Feb. 200.1 _ 140.1 26.8 1133
Mar. 198.6 139.0 102.7 36.3
Apr. 134.4 94.1 150.2 -56.1
May 1243 87.0 100.9 -13.9
June 125.7 88.0 40.8 472
July 132.3 92.6 - 899 27
Aug. 144.7 101.3 _ 100.7 0.6
Sep. 153.9 107.7 69.7 38.0
Oct. 139.1 97.3 74.1 23.2
Nov. 129.6 90.7 58.1 32.6
Dec. 165.1 115.6 46.7 68.9
Total 1,884.0 1,318.8 904.8 4140
Note : (1) Openwater surface = Pan evaporation x 0.7

2) B=2)-0)

(Data source: Showground climatological station, Study Team)

The evaporation loss is calculated below:

Njoro STW  : 482,000 m2 x 0.414 m/365 days = 546 m3/day
Town STW : 309,000 m2 x 0.414 m/365 days = 350 m3/day

It is supposed that effect of (b) may be offset by that of (¢).

G-26



Present Condition

Fig. G“5

8,185 m’/d

¢

4,381 m¥d

3,804 m%i

Njoro 8T
{Capa. 3,600 m /d)

Town STW3
(Capa. 3,400 m/d)

Effluent By-Laws

T-N : 258 thy (161 mg/L)
T-P: 62ty ( 39 mg/L)

T- N - 233 thy (168 mg/L)
T-P: 89ty ( 64 mg/L)

]

Total

T- N : 491 ton/year
T- P : 151 ton/year

After Implementationand and Enforcement of Trade

16,200 i /d

9,600 m7d

Njoro STW {New)

{Capa. 6,000 r# /d)

T- N : 286 ty (8 mg/L)
T-P: 21 tly (Bmg/L)
i

6,600 md

T-N: 19ty (8 mg/l.)
T- P: 14 ¥y (6mg/L)
|

Note: Volume of sewage is
expressed in unit of m3/d
and that of poliutant load
in unit of ton/year.

Total

T- N : 47 ton/year
T- P : 35 ton /year

Rehabilitation
Expansion & Additional Treatment

THE STUDY
THE REPUBLIC OF KENYA ON

THE NAKURL SEWAGE WORKS
REHABILITATION AND EXPANSION PROJEGT

MINISTRY OF LOCAL GOVERNMENT

JAPAN INTERNATIONAL COOPERATION AGENCY

FITLE

NUTRIENT POLLUTANT LOAD FORECAST
THROUGH SEWAGE TREATMENT WORKS

G-27







H: ALTERNATIVE STUDY ON SEWAGE TREATMENT WORKS






H: ALTERNATIVE STUDY ON SEWAGE TREATMENT WORKS
TABLE OF CONTENTS

, Page

BASiC DESIGN CONDITION S AND CONCEPTS ...l ooveesesieeereesseevesessen H-2
"H2.1 Basic Design Conditions ......c.c..cc.ccoveeevaiionnisiavensinesssesseissscssmmsnees H=2
H22  Basic Concept for Selectzon ..... .......... verervisninmsciossariasiniossaseniese H=2
TREATMENT PROCESSES GFNERALLY APPLIED ......... TR SISV . H-6
H3.1 Secondary Treatment Method ..o e eeneesesesenensh _H-_6
H3.2  Additional Treattment Process .......oommv.vvvsssessomeeren S H-6
H3.2.1 General PrinCiple.....ccvereriiiireccctnsinesie e H-6

H3.2.2 Options for Additional Treatment..........ccovveeiiieeeneiniinnsnnnes H-9

H3.3  Selected Alternatives for TECAMENt PrOCESS cveovrrveon e vcereerereeriesaeresonen: H-10
SELECTION OF TREATMENT PROCESS ..................................................... H-11
H4.1 Efficiency of Treatment Process ........ccoooovvvvens erere bbb e re bt bae H-11

HA2  ASSESSINENE OF AETIALIVES cv.ovvveeveeeevesssssevssesesssesssssasessessssessesserssaessesses H-17



Table H-1
Table H-2
Table H-3
Table H-4
Table H-5
Table H-6

Table H-7
Table H-8
Table H-9
Table H-10

Fig. H-1
Fig. H-2
Fig. H-3
Fig. H-4
Fig. H-5
Fig. H-6
Fig. H-7
Fig. H-8
Fig. H-9
Fig. H-10

LIST OF TABLES

S Page
Basic Design COnditions .......c..coeeomiveioninncinissinnnesosnssssenmseness Ho2
Required Effluent Quality ......cocovvvevennen. et e H-5
Secondary Treatment PrOCESS ......covviemiriirisnrsinsania Cervprrrrer el e e HA0
Removal Performance of Rock Filter and Grass Plots ............................. H-6

Comparison of Design Features for Alternative Land Treatment Process H-7
Comparison of Expected Quality of Treated Water from Land Treatment

PIOCESS cuvvvusseoeserseiessnresesssseseesss i rabe b ta s ss b b s rasse e e st sh et b eha b e ab bt H-8
Typical Nutrient Quality of Effluent for Selected Alternatives .....oooon H-10
Salient Features of Treatment Processes ..o oot beas H-11
List of Parameters for Evaluation of Treatment PrOCESS .vu.ruurruvrareammnrinnen H-19
Evaluation of Treatment Process .............. et H-20
" LIST OF FIGURES

: . _ _ Page
Schematic Flow Diagram of Njoro STW ... ............ .. H-3
Schematic Flow Diagram of Town "SE’I‘W_ ...... e H-4
Selected alternatives for Assessment R e eeeneen s eene H-10
Alternative -1 ........coeeee. eeereresiearteereaeetaaeyeesenerea s b neninn e nnern OIS H-12
AEINAIVE =2 ooeoiiiiece et sa e cns s raesa s e eae st et H-13
ARCINAIVE -3 o H-14
AEINAIIVE -4 oot ret e sae e et en s esenasssib s s s sesr e essarn e e e e ans trorbens H-15
AREINATIVE -5 oo et rer it es e rererenas H-16
Assessment Method for AHErnatives ..., H217
Assessment Method for Preliminary Selection ..o, ereeeearetneans H-18



H1. INTRODUCTION

Treatment process adopted for Njoro STW is a series of waste stabilization ponds,
while Town STW has a trickling filter and maturation ponds for wastewater treatment and
digester for sludge treatment. Design capacity of the sewage treatment facilities is
7,000 m3/day in total: 3,600 m3/day for Njoro STW and 3,400 m3/day for Town STW.

Ongoing cxpanéion project at Njoro STW, the Nakuru Seweragé Project is expected
to be completed by September 1994, An increment of the treatment capacity, 6,000 n¥/day,
is to cope with the increasing wastéwater discharge from the municipality. For the puspose
of preliminary comparison of sewage treatment process existing capacity of the Njoro STW
is assumed at 9,600 m3/day. -

To draw an outline picture of treatment process and project facilities, followings are

considered:

(1)  Influent wastewater quaiit'y,and quantity
(2)  Topographical and climatological features of the Study area
(3)  Required capital, operation and maintenance costs
(4)  Expected life of completed facilities
3 Envirom_nental impacts on surrounding area
(6)  Number of staff and engineers available for proper operation and matntenance
- (7)  Financial capability of the executing agency

H-1



H2. BASIC DESIGN CONDITIONS AND CONCEPTS
H2.1 Basic Design Conditions .

Basic design condi_tion's for the sewage treatment procéss are summarized in Table H
1. Expansion will be to increase the capacity of Town STW by 3,200 m3/day to a total
capacity of 6,600 m3/day and additional processes to improve the effluent quality of both

Town STW and Njoro STW.

 Table H-1 Basic Design Conditions

Njoro STW Town STW

1) Existing Treatment Process Waste Stabi'l'iza'tion Settling Tank + .

Ponds (Fig. H-1) Trickling Filter
(Fig. H-2)
2) Design Iﬁﬂow Rate (m3/day) ‘ :
-Existing Facilities e 9,600 ‘ 3,400
. -Expanded . ' Cemmee 3,200
Total 9,600 6,600
3) Design Influent Quality o -
- BOD (mg/L) - 500 - 500
- Feacal Coliform (per 100 mL) 108 108
4) Temperature ("C)* 16 S 6
5) Effluent Quality (Refer to Table F-1.)

*-... Temperature, an averaged figure in the coldest month, is a value adopted for designing the
existing facilities. ' .
(Data Source: Study Team & WSD)

H2.2 Basic Concept for Selection
Required effluent guality is generally achieved by a single process or a combination

of several processes. For the current project, the latter is considered appropriate since the
effluent quality standards are very stringent.

H-2



Influent

1

Screen

Comminuter

Parshall Flume

A8 11

Anaerobic Ponds
Az At
UINE 34 LNE2 LINEY Facullative Ponds
F3 F2 Fi
First Maturation Ponds
M3 M2.1 M1
. Second Maturation Ponds
M3.2 M2.2 M1.2
: Third Maturation Ponds
M3.2 M2.3 M1.3
} ¥ ¥
Final Effluent
{Data source : Sludy Team & SWD)
'ﬁ'!'LE

THE REPUBLIC OF KENYA

THE gTUDY
N
THE NAKURU SEWAGE WORKS

REHABIUTATION AND EXPANSICN PROJECT

- Schematic Flow Diagram of
Njoro STW

MINISTRY OF LOCAL GOVERNMENT

JAPAN INTERNATIONAL COOPERATION AGENCY

H-3




Flg- H ..2

influent

l

Coarse Screen

Fine Scraen (i)

[] Parshall Flume

l —Fine Screen (i)

Grit Chamber

Prisnary Clarifier

Trickling Filter

Secondary Clarifier

First Maturation Pond

Second Maturatio.n Pond

M2.2 M2

-——4 Final Effluent

Data source : Study Team & SWD

THE STUDY : TITLE
ON

THE REPUBLIC OF KENYA ' THE NAKURU SEWAGE WORKS i O '
| REHABILITATION AND EXPANSION PROJECT Schematic Flow Diagram of
‘ Town STW

MINISTRY OF LOCAL GOVERNMENT L )
: JAPAN INTERNATIONAL COOPERATION AGENCY

H- 4




To select alternative treatment processes to be adopted for the sewage treatment

- works, followings are considered essential:

(H

2)

3)

@

- Overall processes should be a combination of biological processes.

Main targefs of sewage treatment procesSe's are to remove BOD, SS and faecal

coliforms to satisfy the limits of the effluent quality Staﬁdards. Partial removal
of nutrients (nitrogen and phosphorus) will occur during removal of BOD.

Effluent quaiity standards p'rovided to the Team are relatively stringent as
compared with those in'various dévéloped _coﬁntries that apply the state of art
technology_for seWagc_ treatment processes. Biological processes to meet the
standards are not available undei the circumstances. Hence, process options
are selected among those that may possess potential for satisfactory treatment
to GOK.

Effluent _cjuality after tfeatment at waste stabilization ponds, trickling filter and
oxidation ditch is generally around 20mg/L in terms of BOD. To achieve the
target'(lomg/L of BOD), it is considered necessary to adopt additional
treatment with biological processes to improve the secondary treated effluent.

_ Table H-2 shows target effluent .quality at each step.

Table H-2 Required Effluent Quality

Step Process Required Effluent Quality

First Step Secondary about 20 mg/L of BOD
Second Step Additional ~less than 10 mg/L of BOD and a certain

(Data Source: Study Team)

level of nutrients removal



H3. TREATMENT PROCESSES GENERALLY APPLIED
H3.1 Secondary Treatment Method

Secondary treatment processes generally applied are those for the existing treatment
works, modified waste stabilization ponds and an activated sludge process. Thcy are
summarized in the followmg 'I‘ablc H- 3 '

" Table H-3 Secondary Treatment Process

Item : L0 - Process -

Process Cuirently Adopted -~ - Wastewater Stabilization Pond (WSP)
o " -Trickling Filter, Maturation pond (TF + MP)
" Modified WSP - Aefated Lagoon (AL) -~

Activated Sludge o - Oxidation Ditch (OD)

(Dam Source: Study Team)

H3.2 Additional Treatment Process
H3.2.1 General Principle
ay Upgrhding method

"Dasign Maunual for Eastern Africa edited by Overseas Development Administration
(UK), Lagoon Techhology International, 1992" (the Manuai) tecommends single or
combined processes of a rock filter and grass plots as upgrading method of waster
stabilization ponds. Removal perfoi‘mance is also described in the Manual and are
shown in Table H-4.

Table H-4 Removal Performanée of Rock =Filter and Grasé Plpis '

Process BOD SS Remarks
Rock Filter  50% removal rate 70% removal rate ?fig%dgl)e brooks, USA
Rock Filter  from 70mg/L to from 100mg/L to Witherow and
+ Grass less than 20mg/L 20mg/L, ranging - Bledsou (1983)
Plots from 50% to 60%

removal rate

(Data Source: Design Manual for Eastern Africa by Overseas Development Administration, 1992)

Nutrients are also removed during the upgradihg processes though numerical figures
are not available,



- Supposing that the above removal rates are applicable to the sewage treatment works
in Nakuru, introduction of rock filter alone is capable to produce effluent quality
within the limits of BOD and SS standards,

Gmss plots are used f01 upgtadmg of efﬂuents in Kerlcho, located 90 km west of
Nakuru. A field reconnaissance survey was conducted by the Team in August 1993,
and no major. operational problems were observed.

{(2) Land treatment processes (Quotecl from Wastewater Engineering, Metcalf &
Eddy, In¢.) '

* Five typical land treatment’ processes are slow mfllttatxon rapid infiltration, overland
-ﬂow ‘wetland application and subsurface application. They involve the use of plants _
the soil surface and/or the soil matrix for wastewater treatment.

éThcse typical processes assessed in detail in "Wastewater Engineering, Meicalf &
Eddy, Inc." are reproduced as shown in Table H-5.

Table H-S Comparison of Design Features for Alternatlve
Land-Treatment Process '

.Slaw. — Rapid - - Overland ~ Wetland Subsurface

Feature Infiltration - infiltration flow application application
Application Sprinkleror  Usually 'Sprinkler or Sprinkleror  Surface
techniques surface D surface surface - surface
Annual application
rate, m 0.6-20 6-9.1 1-57 5-18 5-18
:;eg aearequied, o 55 04-60 0.6-4.8 19-6.6 19-66
Minimum Primary Primazy Screening Primary Primary
“preapplication sedimentation  sedimentation and grit sedimentation sedimentation
treatment provided 3) . removal
Disposition of Evapotranspir Mainly surface runoff Evapotranspir  Percolation

" applied wastewater ation and" percolation and ation, with some
. percolation : . evapolranspir  percolation evapotranspir
ation with and runoff ation
some’ o ' :
percolation
Need for ' . ' . .
v:getatiun Required Optional ~ Required ~ Required Required

1) Includes ridge and furrow and border strip
" 2) Hieldarea in hectares not mcludmg buffer area, rmds or ditches for 0.044 m3/s flow
3} Depends on the use of the effluent and the type of crop.

(Source : Wastewater Engineering, Metcalf & Eddy, Inc.)



Disadvantages of the processes are referred to a need for vegetation in the application
area and a large fluctuation of design loading depending on climatic conditions.

Table H-6 shows a compauson of expected effluent quality from land treatment

systems.’

Table H-6 Comparison of Expected Quality of Treated Water
from Land-treatment Processes

_ ‘ Unit : mg/L
Parameter Slow Infiltration!) Rapid infiltcation?) Overland flow 3) Subsurface
. _ Application

Average | Maximum | Average | Maximum | Average - | Maximum | Average

BOD o <2 <5 2 <5 10 <l15. 10

Suspended solids (55) <1 <5 2 <5 _ i3 25 <10

Ammonia pitrogen as N <0.5 <2 0.5 <2 i <3 -

Total nitrogen as N~ -3 <8 10 4 <20 5 <8 <5

Total phosphorus as P <0.1" <03 1 - R T <2~4

Note © : : .

1} Percolation of pnmary or secondary effluent (through 1.5 m of soil *

2) Percolation of primary of secondary effluent through 4.5 m of soil .

3) Runoff of comminuted municipal wastewater over about 4.5 m of slope

*x

It should be noted that these effiuent qualities are applicable when treating sewage

found elsewhere i.e. raw sewage BODg concentration of 200~250 mg/L

(Source : Wastewater Engineering, Metcalf and Eddy, Inc.) '

3

Others

As an advanced treatment process, combined calbon ox1dat10n and nitrification-

denitrification process with coagulants dosage and rapid sand and activated carbon

filtration are widely accepted in Japan in the last decade. The former is to remove

BOD and nitrogen. Phosphorous is removed as coagulated particles. The latter is to

improve effluent quality by filtration and absorbtion of SS and dissolved matter.

‘This method is a combination of the advanced activated sludge to remove BOD as
secondary treatment process and filtration. Hence, it can be said that the method is

- recognized as secondary and advanced treatment.

The effluent quality is the most stable among the processes proposed herein. In

addition, land requirement is

minimal. Disadvantages of the method and that a

huge capital cost and the number of h:ghly skllled staff requlred for opezatlon and

maintenance.




H3.2.2 Options for Additional Treatment

" Among the processes described in H3.2.1, ‘two options are tentatively selected for
assessment, They are : 1) rock filter + grass plots (RF + GP) and 2) combined carbon
oxidation nitrification-denitrification prbceSs with coagulant dosage (CON) + rapid sand
filter (RSFf)E + activated carbon filter (ACF)., Following are the reasons for the selection:

(1) ~ Among the land treatment processes, slow infiltration, rapid infiltration and
' subsurface application are not selected for detail consideration for the
following reasons: o '

(a) slow infiltration would require large land area

(b)  stringent soil characteristics are necessary for rapid infiltration

{©) subsurface applicafion requires regular clearing of surface vegetation.
Problerhs related to nuisance of mosquito breeding is also expected.

(2)  Overland flow process is similar to grass plots and better effluent quality is
reported (Wastewater Engineering, Metcalf & Eddy). It should be noted that
the overland flow process alone is not sufficient to improve the waste
stabilization pond effluents as reported in the same reference.

(3)  Nutrient removal data for grass plots is not reported in the QDA Manual.
- However, as discussed in (2) above grass plots is similar to overland flow
process and considerable removal of nutrients can be expected.

(4)  Grass plots is being used in Kericho, Kenya and no major problems are
 found. ' ' o :

5y Rock Filter and Grass Plots arc recommended as upgrading method for waste
stabilization pond effluents by the ODA Manual for Eastern Africa.

It m'ay be diff'icﬁl.tl to ensure éo:ﬁpliance with the effluent quality standards for
nutrients because presently influent concentration of total nitrogen and total phosphorous are
extremely high (T-N concentration of around 200~300 mg/L and T-P concentration around
10~20 mg/L). |

Option 2) which is (CON) + (RSF) + (ACF) is a combination of secondary and
advanced treatment that differ much in their operational characteristics and performance.



H3.3 Selected Alternatives for Treatment Process

From the dlscusswns in the foregoing sections five altelnatwea as shown in Fig. H-3
are selectcd for assessment. Primary and secondar y tleﬂtment process in Altematlvc 1is
similar to the ex1st1ng Town STW and that of Alternanve 21 1s similar to that of exnstmg
Njoro STW. Alternatlve 3 and Alternative-4 are modifications of waste stablhzatmn ponds
where aeration is used. '

Fig. H-3 Selected Alternatives for Assessment

BODs of Effluent (mg/L)
~120 ~20  ~10
ALT-1 | [ PST+TP+SST || MP _ J[RE+GP|
ALT-2 || “AP+FP 4 MP [RF + GP|
ALT-3 | - AL4+ST .  |irr+GP|
ALT-4 |1 - OD + ST ~ ||RF+GP|
ALT-5 |[ PST+CON+RSF+ACF - |
Note:  PST : aprimary settling tank, TF : atrickling filter,
SST : asecondary settling tank, AP : anaerobic ponds,
FP . facultative ponds, MP : maturation ponds,
RF : arock filier, : AL :. an aerated lagoon,
ST : asettling tank, : OD : an oxidation ditch,
CON :. combined carbon oxid.- RSF : arapid sand filter. -
nitri-denitri. process, ACF : an activated carbon filter

(Data Source: Study Team)

Nutrient concentration in the effluent for the selected alternatives are shown in Table
H-7 for reference. It should be noted that these concentrations are attained when the raw
sewage T-N and T-P concentrations are in the order of 40 mg/L and 8 nig/L respectively
(typical composition of unireated domestic wastewater, source : Wastewater Engineering,
Metcalf & Eddy).

Table H-7  Typical Nutrient Quality of Efflucnt for Selected Alternatives ¥

Alternative _ T-N, mg/L. o . T-P, mg/L
Alt - 1~4 » 5 4
Alt - 5% 9 ' 0.4

Note: * Values quoled in Table H-7
# Experience in ‘Japanese STW's ' '
¥ theraturc values when treating raw sewage of T-N and T P concentrations in the order of 40 and 8
mg/L.
(Data Source:  Study Team)

H- 10



H4. SELECTION OF TREATMENT PROCESS
H4.1 Efficiency of Treatment Process

General layout of the above 'f.ive alternatives are shown in Figs. H-4 to H-8 for a
design flow rate of 2,000 m3/d. Their salient features are shown in Table H-8.

Table H-8 Salient Features of Treatment Processes

Jtem : Alt-1 Alt-2 Alt-3 Alt-4 Alt-5 Remarks
. Stability of Secondary good good good -good good ‘
. Effluent Quality Additional fair . fair fair fair good
Treatability against : ! aregulater
‘fluctuation of good . fairly good fairly good good required
pollutant loadings C :
Established = Secondary established  established established ~established established
system for Additional not not not | . not ©oonot
maintenance o established established established es:ab_lished established
Routine _ notmuch | not " notmuch  notmuch - much
Maintenance : required required
Reaquired
Expertise Required not much not not much  not much much
: : required required
Volume of Sludge
Generated less least™ least less much
Experience Nos.of STW As secondary
applied 8 26 4 1 0 treatment
Capacity : ' ' As secondary
(m3/day) 88,000 252,000 - 7,000 0 treatment
Areas Required (ha) ° 9.3 13.1 5.3 27 04
for Q=2,000 m¥d ' '
Investment Cost Civil Works 2,800 _ 3,100 1,200 4,000 5,500 50 year life
(1000 yen/anum) ' .
for Q = 2,000 m¥rd  Mechanical 10,000 - 5,400 16,400 39,100 15 year life
fElectrical .
CO&M © 2,000 - 10,500 5,300 50,200
Total 14,800 3,100 17,160 25,700 94,800
Note: * Even though the volume of sludge generated is the least, frequent destudging is required for

anaerobic ponds,
{Data Source: Study Team}



¢0.70 (® Primary Clarifiier

$14.50 Trickling Filter

e13.00 (4) Secondary Cldrifiier

Fig. H-4

59%149(m) Facultative Pond
 34%93(m) Maturation Pond
35%85(m) Maturation Pond
35%85(m) Maturation Pond
P5X25 Rock
(m) |Fitter
50%100(m) Grass Plots
Data source : Study Team
25 50m
Design Flowrate : 2000 m?/d Scale
_ 1:2,000
_ THE STUDY TIME
THE REPUBLIC OF KENYA ON
THE NAKURU SEWAGE WORKS

MINISTRY OF LOCAL GOVERNMENT

REHABILITATION AND EXPANSION PROJECT

JAPAN INTERNATIONAL COCPERATION AGENCY

ALTERNATIVE-1

H- 12




Fig. HE

Angerobic
32)(52([“) Pond
74%210(m) Focultative Pond  §
I
45X130(m) Maturation Pond
45X120(m) Maturation Pond
45%120(m) Maturation Pond
D5 %25 | Rock
(m) Filter
50%100(m) Grass Plots
" Data source : Study Team
o : 25 50m
Design Flowrate : 2000 m?/d Scate
1:2,000
“THE STUDY TITLE

THE REPUBLIC OF KENYA

ON

. THE NAKURU SEWAGE WORKS
REHABILITATION AND EXPANSION PROJECT ALTERNATIVE—2

MINISTRY OF LOCAL GOVERNMENT | 00 AN INTERNATIONAL COOPERATION AGENCY'

H-13




Fig. ' H-6

45x65(rﬁ) Aerated Lagoon
Sedimentation
- 33X
33%63(m) Tank
POX25 Rock
(m) Filter
50x100(m) Grass Plots
‘Data source : Study Team
) 25 50m
Design Flowrate : 2000 m?/d . Scale
| ~1:2,000
THE STUDY - TiTLE

THE REPUBLIC OF KENYA THE NAKURU SEWAGE WORKS A
renasiLiTaion anp xpansion ProvecT |- AL TERNATIVE—3

JAPAN INTERNATIONAL COOPERATION AGENCY

MINISTRY OF LOCAL GOVERNMENT

H-14




W5xL90(m) [U m g;lgstlon

e ‘Sed.imen.totion
413 (m) O O Tank

50)(1 00(m) Grass Plots
Data source: Study Teom
25 50m
. Design Flowrote: 2000m?/d © Scale
R 1:2,000
. ' ‘ THESTUDY TITLE
THE REPUBLIC OF KENYA . ON

. THE NAKURU SEWAGE WORKS - '
- | REHABILITATION AND EXPANSION PROJECT | ALTERNATIVE—4

MINISTRY OF LOCAL GOVERNMENT 1. 140 AN INTERNATIONAL COOPERATION AGENCY

H-15



Fig. H_B
Primary Sedimentation
4.5%13.0(m) f Brimary
4.5x40.€5(m) Re~actor
T . . B
4.5%18.0({m) Secondary Sedimentation
1] Tank
3.5%3.5(m) E Sand Filter + Activated
3.5%5.0(m) Carbon Filter
25X25 Rock
(m) Fiiter
50x100(m) Grass Plots
Dato source : Study Team
_ 25 50m
Design Flowrate : 2000 m®/d Scate
. 1:2,000
THE STUDY TITLE
THE REPUBLIC OF KENYA oN.
7 “THE NAXURU SEWAGE WORKS

MINISTRY OF LOCAL GOVERNMENT

REHABILITATION AND EXPANSION PROJECT

JAPAN INTERNATIONAL COOPERATION AGENCY

ALTERNATIVE-5

“H-16




H4.2 - Assessment of Alternaﬁves

Assessment of alternatives will be conducted in two steps as shown in Fig, H-9, In the
first step; alternatives will be assessed - by comparing environmental, technical and
economical parameters to arrive at a preliminary selection of an alternative. Generally
available information will be used. Suitability of this alternative will be further assessed in
the second step considering the objectives of upgrading wastewter treatment which is the
reduction of pollutant load to Lake Nakuru. Definite comparison will be made in this step.

Fig. H-9 Assessment Method of Alternatives

Altcrnative 1-5

Environmetal, )
Technical and : General
Economical comparison
Parameicrs

Preliminary

Selection
Polluiant load o l
discharged -
from STW Dcfmlle'

comparison
Final
Selection

(Data Source : Study Team)

{1)  Assessment method for preliminary selection

Outline of the assessment method preliminary selection is schematically shown in
Fig. H-10.

(2) Parameters considered
Under three categories of environment, technical and economical aspects, relevant

parameters are selected.

H-17



Project area stands on a gently sloping hillside with mild climate. Vast and spacious
land is available. These characteristics should be reflected on design of project
facilities. An availability of skilled staff is a key to an effective ‘operation and
~ miaintenance of the completed facilities. It is also of vital importance to keep
investment and O & M cost minimum. '

Fig. H-10 Assessment Method for Preliminary Selection

oW PURPOSE
- — " Toset paranielers 1o evaloale each
[ Paramelers ] altemative.
Weighting of | Fo weigh siginificance of each parameter.
Paramelers

Ta seore each allemalive from the poinls and
Soore N
weighls oblained. . !
Summation I --- To sum up score of cach altemative.

(Data Source: Study Team)

{(3)  Quantification of signiﬁcancé

Points given for each alternative varying from minimum zero (0) to maximum five
(5), and alternatives are assessed on a basis shown in Table H-9.

H-18



Table H-9 List of Parameters for Kvaluation of Treatment Process

. Points
o Parameters Weight Evaluation Basis High Low
ENVIRONMENTAL
Compliance with Climates 7 Appliczible to the Climate Applicable . ~ Not
- ' . Applicable
Effects on Environment 1 Probable Cause of Odour Not a Cause A Probable
: ' Cause
Area Required 1 Area Required Small ~ Large
Topography 1 Natural Slope Benefited Benefited Not
' Benefited
TECHNICAL
- EasingssinO & M 5 Easiness Easy Not Easy
0 & M Staff Required 1~ - Nos.of Staff Required for O& M Less Not Less
Spare Parts Required 2 Spare Parts Locally Available Available " Not _
Available
Treatability 2 Stable Quality of Effluent Against  Stable Not Stable
Poliutant Load Fluctuation
ECONOMICAL
Constmction Cost 3 Moderate in Construction Cost Moderate - ¢osily
Availability'of Materials 1 Avaiiabili:y of construction Available Not
~ Materials Available
0 & M Cost 5 Moderate in O & M Cost Moderate Costly
Chemicals Required 1 Chemicals Required for Not Required
Treatment Required

{Data Scurce: Study Team)

(4)  Preliminary Selection of Alternative

Table H-10 shows results of comparison. Alternative-2 is considered the most
suitable among the five alternatives from the standpoints of environment, technology

and economy.

H-19



Table H-10 Evaluation of Treatment Process

Alt-1 Alt-2 Alt-3 Alt-4 Alt-5
Parameters Weight Points Score Points Score Points Score Points Score Points Score

ENVIRONMENTAL |

Compliance with 7 3 24 5. 35 5 35 2 14 1 7

Climates

Effects on Environment 1 2 2 4 4 2 2 3 3 5 5

Area Required 1 2 2 l I 3 3 4 4 5 5

Topography 1 3 3 5 5 3 3 3 3 2 2

Sub-total 10 28 45 43 24 19
TECHNICAL _ |

Easiness in O & M 5 3015 4 20 210 1 s 0 0

O & M Staff Required 1 3 3 5 5 5 5 2 2 i 1

Spare Parts Required 2 3 6 5 10 4 8 3 6 1 2

Treatability 2 3 6 3 6 3 6 4 8 4 10

Sub-total 10 30 41 20 21 13
ECONOMICAL

Construction Cost 3 2 5 15 4 12 3 1 3

Avaiiability of 1 2 2 5 5 3 3 2 2 1 1

Materials o

O & M Cost S 4 20 5 25 4 20 3 15 1 5

Chemicals Required 1 5 5 5 5 5 5 5 5 1 i

Sub-total 10 33 50 40 28 10
Total 30 - 91 - 136 - 112 - 73 - 42

(Data Source: Study Team)



I: PRELIMINARY DESIGN






Il.:

2.

13.

4,

I: PRELIMINARY DESIGN

TABLE OF CONTENTS

INTRODUGCTION oooeeooeeeoeveeeeveeesreseeesssiessesssessesseseesstsiessssesessshessaressnssenesossassssssans

BASIC CONCEPTS AND DESIGN CRITERIA FOR PRELIMINARY
DESIGN OF SEWERAGE SYSTEM ..

Basic Concepts for Rehabilitation and Bxpansion of Sewage_

2.1
TLEALMENE WOLKS ....ovvvevveriveeseresessseerserieiar e sbunsses e disneeeseaesssssnsenssensnreneas
12.2 Design Criteria .......ooovvenniveriinens TN F SO SO URTURRUUROO
PRELIMINARY DESIGN OF MWARIKI PUMPING STATION ......................
I3.1 Pumping Station........c..ccenen. Vieeeneseraesin s SRR SRR
13.2  Mechanical and Electrical Works ...y ireventens e
PRELIMINARY DESIGN OF NIORO STW ... Cirereies s reseasiaes e asan e esnens e
14.1  Proposed Treatment PIOCESS ......ovuveeeeresereeennen. e reeenrreseanernavannrens SO
142  Sewage Treatment Process Design e
14.2.1 Existing 3,600 I3/AAY LANE wivorvcvinsensvsit e s srssssessssencens
14.2.2 Additional Treatment Facilities for 6, 000 m3/day Line ..cccovrnieens
- 4.2.3 Rock Filter Drain Pit. .ot it S v
143 Preliminary Design of Sewage Treatment Famhtles ....... TRVUTOUTUPTPRPRIN
14.3.1 Major Structural Components ..o, SO
14.3.2 Inlet Pipes....
14.3.3 Pond Connection Plpes RTROTRTUOPRREOT eeeeerenreeenns et
14.3.4 Waste Stabilization Ponds, Rock Filters and Grass Plots ..............
14.3.5 Outlet Works ... v erenr e ——— s '
144  Preliminary Design of Sludge Drying Bed ..., cevrenen